Byl

DEC. 1997

SPARE PARTS LIST







MODEL DATE: SECTION PAGE
3500 3500 DRAW TONGUE & CENTRE SECTION ASSEMBLY  Dec-97 98
REF. NO. PART NUMBER DESCRIPTION
1 01-141-150 Centre Section
2 01-147-040 BPraw Tongue
3 01-140-769 Draw Clevis Cat.lll (12' - 25")
4 G61-140-770 Heavy Duty Spade Clevis Cat.lV (28' - 40')
5 00-373-060 Bolt 3/4" x 5" Gr.8
6 00-355-025 Bolt 1" x 7" Gr.8
7 00-366-024 Locknut 3/4" Gr.8
8 05-030-046 Jack
9 01-140-560 Centre Link
10 01-149-122 Eye Boit
11 00-385-015 Nut 1-3/4"-12 UNF
12 00-355-017 Bolt 1" x 3" Gr.8
13 00-366-009 Locknut 1"
14 00-373-007 Bolt 1" x 3-1/2" w/2" Shoulder Gr.8
15 01-140-353 Rockshaft (Torsion Axle)
16 01-140-359 Rockshaft Bearing
17 00-471-000 Grease Fitting
18 00-355-019 Bolt 3/4" x 2" Gr.8
19 00-366-007 Locknut 3/4"
20 06-001-188 Shims
21 01-141-105 Wheel Cylinder Upright - Std. Tine
01-141-104 Wheel Cylinder Upright - High Tine
22 00-355-001 Bolt 3/4" x 3" Gr.8
23 01-140-356 Rockshatt Link
24 01-140-351 Link Pin
25 00-383-028 Roll Pin 5/16" x 2"
28 00-381-025 Washer 1" Narrow
27 00-383-013 Roll Pin 3/8" x 2-1/2"
28 01-140-143 Hinge Pin
29 00-333-G14 Lynch Pin 5/16" x 1-1/2"
30 00-355-023 Bolt 3/8" x 1-3/4" - Gr.8
31 G0-366-004 Locknut 3/8"
32 G1-141-089 Bolt-on Tine Bar
33 G1-000-403 U-Bolt M12
34 00-315-016 Nut M12
35 01-148-047 4" Side Extension
36 01-146-048 8" Side Extension
37 00-373-035 U-Boit 1/2" x 3" x 3-1/2"
38 01-140-213 Jack Attachment
39 00-366-005 Locknut 1/2"
40 05-030-103 Rear Jack
41 01-140-844 Std. Rear Jack Assembly - 12' to 25, (Items 26 to 29)
42 01-140-765 H.D. Rear Jack Assembly - 28' {o 40' (See separate page for parts)
43 00-470-047 Hose Clamp 1/2"
44 00-470-007 Hose Clamp 3/8"
45 00-361-039 Carriage Bolt 1/4" x 1"
46 00-365-006 Nut 1/4"







MODEL TITLE DATE: SECTION PAGE
3500 3500 SINGLE WHEEL WINGS & BOLT ON EXTENSIONS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 01-146-029 16' Bolt on Extension R.H. - w/Rear 5 Bar Note: Bolts on centre section only
01-148-030 16' Bolt on Extension L H. - w/Rear 5 Bar Note: Bolts on centre section only
2 01-148-0986 20" Single Wheel Wing R.H. - New Folding
01-148-097 20' Single Wheel Wing L.H. - New Folding
01-144-091 23' Single Wheel Wing R.H. - New Folding
01-144-092 23' Single Wheel Wing L.H. - New Folding
3 01-146-022 27" Bolt on Wing Extension R.H.
01-146-023 2'7" Bolt on Wing Extension L.H.
4 G1-140-786 Wing Fold Upright - 105 degree
5 G0-355-026 Bolt 3/4" x 6-1/2" Gr.8
6 00-381-009 Washer 3/4"
7 01-140-793 Long Cylinder Pin
3 00-383-028 Roll Pin 5/18" x 2"
9 00-381-025 Washer 1" Narrow
10 00-355-001 Bolt 3/4" x 3" Gr.8
11 00-366-007 Locknut 3/4"
12 01-140-563 Wheel Cylinder Upright - Std. Tine
01-140-564 Wheel Cylinder Upright - High Tine
13 00-373-003 Bolt 3/4" x 4" - Special
14 00-365-019 Nut 3/4"
15 01-140-565 Wheel Upright Backing Plate
16 00-356-010 Bolt 5/8" x 2"
17 00-366-006 Locknut 5/8"
18 00-356-008 Boit 5/8" x 2-1/2"
19 00-356-107 Bolt 5/8" x 3"
20 00-361-039 Carriage Bolt /4" x 1"
21 00-365-006 Nut 1/4"
22 00-470-007 Hose Clamp 3/8"







MODEL TITLE DATE: SECTION PAGE
3500 3500 TANDEM WHEEL WINGS Dec-97 98
REF. NO. PART NUMBER DESCRIPTION
1 01-148-098 20" Wing R.H. Tandem
01-148-099 20' Wing L.H. Tandem
01-144-096 23" Wing R.H. Tandem
01-144-097 23' Wing L.M. Tandem
01-143-090 25' Wing R.H. Tandem
01-143-091 25' Wing L.H. Tandem
01-143-088 28' Wing R.H. Tandem
01-143-089 28' Wing L.H. Tandem
01-142-146 34' Wing R.H. Tandem
01-142-147 34' Wing L.H. Tandem
2 01-146-022 2'7" Bolt on Wing R.H. (Bolts to 28" wing for 31"
01-146-023 2'7" Bolt on Wing L.H. (Bolts to 28' wing for 31"
3 01-140-786 Wing Fold Upright - 105 degree
4 00-355-026 Bolt 3/4" x 6-1/2" Gr.8
5 00-381-009 Washer 3/4"
6 01-140-793 Long Cylinder Pin
7 00-383-028 Roll Pin 5/16" x 2"
8 00-381-025 Washer 1" Narrow
9 00-355-001 Bolt 3/4" x 3" Gr.8
10 00-366-007 Locknut 3/4"
11 01-140-563 Wheel Cylinder Upright - Std. Tine
01-140-564 Wheel Cylinder Upright - High Tine
12 00-373-003 Bolt 3/4" x 4" - Special
13 00-365-019 Nut 3/4"
14 01-140-565 Wheel Upright Backing Plate
15 00-355-023 Bolt 3/8" x 1-3/4" - Gr.8
16 00-366-004 Locknut 3/8"
17 01-141-089 Bolt-on Tine Bar
18 00-356-010 Bolt 5/8" x 2"
19 00-366-006 Locknut 5/8"
20 00-361-039 Carriage Bolt 1/4" x 1"
21 00-365-006 Nut 1/4"
22 00-470-007 Hose Clamp 3/8"







MODEL TITLE DATE: SECTION PAGE
3500 3500 28' SPECIAL WING FOR 36" AND 40 Dec-97 8B
REF. NO. PART NUMBER DESCRIPTION
1 01-145-064 28' Special Wing R.H. Tandem
01-145-065 28' Special Wing L.H. Tandem
2 01-148-096 20' Single Wheel Wing R.H. - New Folding
01-148-097 20' Single Wheel Wing L.H. - New Falding
01-144-091 23' Single Wheel Wing R.H. - New Folding
01-144-092 23' Single Wheel Wing L.H, - New Folding
3 01-140-143 Hinge Pin
4 00-383-013 Roll Pin 3/8" x 2-1/2"
5 01-140-784 Wing Fold Upright - 30 degree (inside 40°, Outside 36"
6 01-140-785 Wing Fold Upright - 100 degree (Inside 36', Quiside 40"
7 00-355-026 Bolt 3/4" x 6-1/2" Gr.8
8 00-381-008 Washer 3/4"
8 01-140-793 Long Cylinder Pin
10 00-383-028 Rolt Pin 5/18" x 2"
11 00-381-025 Washer 1" Narrow
12 00-355-001 Bolt 3/4" x 3" Gr.8
13 00-366-007 L.ocknut 3/4"
14 01-140-563 Wheel Cylinder Upright - Std. Tine
01-140-564 Wheel! Cylinder Upright - High Tine
15 00-373-003 Boilt 3/4" x 4" - Special
18 00-365-019 Nut 374"
17 01-140-565 Wheel Upright Backing Plate
18 00-355-023 Bolt 3/8" x 1-3/4"- Gr.8
19 00-366-004 Locknut 3/8"
20 01-141-089 Bolt-on Tine Bar
21 00-361-039 Carriage Bolt 1/4" x 1"
22 00-365-006 Nut 1/4"
23 00-470-007 Hose Clamp 3/8"







MODEL TITLE DATE: SECTION PAGE
3500 3500 CENTRE SECTION TANDEM WHEEL ARMS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 01-140-384 Centre Section Wheel Arm L.H.
2 01-140-363 Centre Section Wheel Arm R.H. (Not Shown)
3 01-140-669 Tandem Arm Assy (Items 3, 6, 7, & 13) 5000# - for 950 x 15 Wheels
4 00-473-001 Seal 5000# CR20044
5 00-452-006 Rear Bearing 5000# LM603049
6 00-452-007 Rear Bearing Race 5000#
7 00-452-003 Front Bearing Race 5000#
8 00-452-002 Front Bearing 5000# LM48549
9 00-381-021 Washer SAE1000
10 (0-366-012 Slotted Nut SF-114
11 (0-383-003 Cotter Pin 316" x 2"
12 00-473-006 Dust Cap
13 00-471-000 Grease Fitting
14 Use ltem Number 16
15 00-373-006 Wheel Bolt 9/16-18
16 06-001-186 Hub 5000# (items - 6, 7, 13, 14, 15)
17 00-473-017 Hub 5000# Complete (ltems 4 through 15)
18 00-473-041 Tandem Arm & Bearings Complete (Items 3 through 13) 5000# - 950 x 15
19 01-140-670 Centre Section Wheel Arm Assembly L.H. (ltems 1, 18, 2 of 17) 5000# - 950 x 15
20 04-140-671 Centre Section Wheel Arm Assembly R.H. (ltems 2, 18, 2 of 17) 5000# - 950 x 15
21 01-140-162 Tandem Wheel Axle
22 01-140-056 Bronze Bushing
23 00-356-003 Bolt 1/2" x 3"
24 00-366-005 Locknut 1/2"
25 01-140-356 Rock Shaft Link
26 01-140-351 link Pin
27 00-381-025 Washer 1" Narrow
28 00-383-028 Rall Pin 5/16" x 2"
29 00-473-010 Tube 950 x 15
30 00-473-077 Tire 950 x 15 - 12ply
31 01-140-089 Whee! 15" x 8" x 6 - 950
32 01-140-846 Wheel Complete (Items 29, 30, 31) - 950 x 15 - 12ply







MODEL TITLE DATE: SECTION PAGE
3500 3500 TANDEM WING WHEEL ARMS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 01-140-441 Wing Wheel Arm L.H.
2 01-140-455 Wing Wheel Arm R.H. (Not Shown)
3 01-140-669 Tandem Arm Assy (Items 3, 6, 7, & 13) 5000# - for 950 x 15 Wheels
4 00-473-001 Seal 5000# CR20044
5 00-452-006 Rear Bearing 5000# LM603049
6 00-452-007 Rear Bearing Race 5000#
7 00-452-003 Front Bearing Race 5000#
8 00-452-002 Front Bearing 5000# LM48549
9 00-381-021 Washer SAE1000
10 00-366-012 Slotted Nut SF-114
11 00-383-003 Cotter Pin 3/16" x 2"
12 00-473-006 Dust Cap
13 00-471-000 Grease Fitting
14 Use ltem Number 16
15 00-373-006 Wheel Bolt 8/16-18
18 06-001-186 Hub 5000# (tems - 6,7, 13, 14, 15)
17 00-473-017 Hub 5000# Complete (Items 4 through 15)
18 00-473-041 Tandem Arm & Bearings Complete (Items 3 through 13) 5000# - 950 x 15
19 01-140-749 Wing Wheel Arm Assembly L.H. (Items 1, 18, 2 of 17) 5000# - 950 x 15
20 01-140-750 Wing Wheel Arm Assembly R.H. (Items 2, 18, 2 of 17) 5000# - 950 x 15
21 01-140-162 Tandem Wheel Axle
22 01-140-056 Bronze Bushing
23 00-356-003 Bolt 1/2" x 3"
24 00-366-005 Locknut 1/2"
25 00-473-010 Tube 950 x 15
26 00-473-008 Tire 950 x 15 - 8ply
27 01-140-089 Wheel 15" x 8" x 6 - 950
28 01-140-061 Wheel Complete {ltems 25, 26, 27) - 950 x 15 - 8ply







MODEL DATE: SECTION PAGE
3500 3500 SINGLE WING WHEEL ARMS Dec-97 9B
REF. NO, PART NUMBER DESCRIPTION
1 01-140-020 Wing Wheel Arm
2 00-473-000 Seal 4000#
3 00-452-004 Rear Bearing 40004#
4 00-452-005 Rear Bearing Race 4000#
5 00-452-001 Front Bearing Race 4000#
6 00-452-000 Front Bearing 4000#
7 00-381-021 Washer
8 00-366-011 Slotted Nut 4000#
9 00-383-003 Cotter Pin
10 00-473-005 Dust Cap 4000#
11 00-471-000 Grease Fitting
12 Use ltem 14
13 00-373-006 Wheel Bolt
14 00-473-004 Hub 4000# - (Items 4, 5, 11, 12, 13)
15 00-473-014 Hub 4000# Complete (Items 2 - 13} 4000#
16 01-140-051 Wing Wheel Arm Assembly (items 1, 15)
17 G1-140-047 Wing Wheel Axle
18 01-140-056 Bronze Bushing
19 00-356-003 Bolt 1/2" x 3"
20 00-366-005 Lock Nut 1/2"
21 01-140-089 Wheel 15"x 8"x 6
22 00-473-008 Tire 950 x 15 - 8ply
23 00-473-010 Tube
24 1-140-061 Wheel Complete (items 21, 22, 23) - 950 x 15 - 8ply







MODEL DATE: SECTION PAGE
3500 3500 - 12' - 16' HYDRAULICS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 01-140-308 1/2" Hose Assembly 171"
2 01-140-369 3/8" Hose Assembly 81"
3 01-140-378 3/8" Hose Assembly 96"
4 00-470-004 Union Tee - 1/2" J.1.C.
5 00-470-049 Elbow - 90 Degree - 1/2" S.AE. x 1/2" J1.C.
8 00-474-322 Prince Cylinder 3-1/2" x 8"
7 00-474-345 Prince Cylinder 3-1/2" x 8" With Mech. Stop - Centre Section
8 00-474-273 Mechanical Depth Stop
9 08-001-331 Transport Stop
10 02-010-032 Pin
11 00-333-011 Hair Pin
12 06-001-390 Transport Stop Complete
13 00-470-110 Quick Coupler







MODEL TITLE DATE: SECTION PAGE
3500 3500 - 20' - 34' HYDRAULICS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 G1-140-308 1/2" Hose Assembly 171" - All Models
2 01-140-298 3/8" Hose Assembly 236" - All Models
3 01-140-369 3/8" Hose Assembily 81" - All Models
4 01-140-304 3/8" Hose Assembly 32" - All Models
5 01-140-299 3/8" Hose Assembiy 60" - All Models
6 01-140-369 3/8" Hose Assembily 81" - 20 Ft.
6 01-140-378 3/8" Hose Assembly 96" - 23 to 25 Ft.
6 01-140-376 3/8" Hose Assembly 112" - 25' tandem, 28 to 31 Ft.
8 01-140-370 3/8" Hose Assembly 148" - 34 Ft.
7 01-148-019 3/8" Hose Assembly 130" - 20 Ft.
7 01-140-379 3/8" Hose Assembly 145" - 23 to 25 Ft.
7 01-140-377 3/8" Hose Assembly 160" - 25' tandem), 28 to 31 Ft.
7 01-140-371 3/8" Hose Assembly 195" - 34 Ft
8 00-470-003 Union Tee - 3/8" J.I.C.
9 00-470-004 Union Tee - 1/2" J.I1.C.
10 00-470-049 Elbow - 90 Degree - 1/2" S AE,. x 1/2" J.1.C.
11 00-474-322 Prince Cylinder 3-1/2" x 8"
12 00-474-345 Prince Cylinder 3-1/2" x 8" With Mech. Stop - Centre Section
13 00-474-273 Mechanical Depth Stop
14 00-474-323 Prince Cylinder 3-1/4" x 8" - Wings
15 01-140-19% Prince Cylinder 3-1/2" x 24" - Wing Fold {20' - 28")
15A 00-474-347 Prince Cylinder 4" x 24" - Wing Fold (31'- 34")
16 06-001-331 Transport Stop
17 02-010-032 Pin
18 00-333-011 Hair Pin
19 06-001-390 Transport Stop Complete
20 00-470-110 Quick Coupler







MODEL TITLE DATE: SECTION PAGE
3500 3500 - 36" - 40' HYDRAULICS Dec-97 9B
REF. NO. PART NUMBER DESCRIPTION
1 01-140-308 1/2" Hose Assembly 171"
2 01-140-298 3/8" Hose Assembly 236"
3 01-140-369 3/8" Hase Assembly 81"
4 01-140-315 3/8" Hose Assembly 32"
5 01-140-314 3/8" Hose Assembly 60"
6 01-140-316 3/8" Hose Assembly 20"
7 01-140-317 3/8" Hose Assembly 110"
8 01-140-376 3/8" Hose Assembly 112"
9 01-140-380 3/8" Hose Assembly 120"
10 01-140-381 3/8" Hose Assembly 248"
i 00-470-004 Union Tee - 172" J.1.C.
12 00-470-049 Elbow - 90 Degree - 1/2" S AE. x 1/2" J.L.C.
13 00-474-322 Prince Cylinder 3-1/2" x 8"
14 00-474-323 Prince Cylinder 3-1/4" x 8" - 1st Wing
15 00-474-324 Prince Cylinder 3" x 8" - 2nd Wing
16 06-001-331 Transport Stop
17 02-010-032 Pin
18 00-333-011 Hair Pin
19 00-474-345 Prince Cylinder 3-1/2" x 8" With Mech. Stop - Centre Section
20 00-474-273 Mechanical Depth Stop
21 01-140-199 Prince Cylinder 3-1/2" x 24" - Quter Wing Fold
21A 00-474-347 Prince Cylinder 4" x 24" - inner Wing Fold
22 00-470-003 Union Tee - 3/8" J.L.C.
23 06-001-380 Transport Stop Complete
24 00-470-110 Quuick Coupler




MODEL

SBC /3500

TILE SERIAL NO. 21XXX9 ...
PRINCE CYLINDERS

32 X8

SECTION
} 9B

PAGE
17-

00-474 -322 (345)

14




MODEL

TILE L NO. 21XXX9... SECTION PAGE
SBC /3500 ’— CYLINDER 31/2 X8 -00-474-322 {345) 9B 18.

A noen | PART NUMBER nes-;cmp'nou

1 00-474-331 Piston Rod 1%"

2 00-474-338 Piston

3 00-474-305 Piston Rod Nut

4 00-474-306 Butt Clevis

5 00-474-335 Gland Assy.

6 00-474~332 Tube Assembly

7 00-474-099 Tie Rod w/Nuts

8 00~474-154 Plug #8 Steel

9 00-474-349 Level Seal Plug

10 00-474-34) Clevis Assembly (includes bolt & nut )-

i1 00-474-342 BUSHING

13 00-474-328 Seal Kit

14 00-474-343 Clevis Pin

15 00-474-173 Cotter Pin

16 00-474=-322 Cylinder 3%" X 8" ¥ 1&"

17 00-474-273 Mechanical Depth Stop

18 00-474~345 Cylinder 3%" X 8" w/ Mech Stop




MODEL [TTLE SERIAL NO. 21XXX9 ... SECTION PAGE
SBC /3500 PRINCE CYLINDER 3 1/4 X8 ~00-474-323 (346) 98 19




WGBEL TITLE NO. 2TRX%G SECTION FAGI
SBC /3500 PRINCE CYLINDER 3 1/4 X 8 -00-474 -323 (346) 9B 20
R MERCE | PART NUMBER DESCRIPTION

1

2

10

11

13

14

15

16

17

18

00-474-331
00-474-339
00-474-305
00-474-171
00-474-336
00-474-1333
00-474=099
00-474-154
00-474-349
00-474- 341

00-474 ~342

00-474-329
00~474=344
00-474-173
00-474-323
Q0-474~273

00-474-346

Piston Rod 1%"
Piston

Piston Rod Nut
Butt Clevis
Gland Assy.

Tube Assembly
Tie Rod w/Nuts
Plug # 8 Steel
Level Seal Plug

Clevis Assembly (includes bolt + nut)

BUSHING =

Seal Kit

Clevis Pin

Cotter Pin

Cylinder 3%" X 8" X 1&"
Mech Depth Stop

Cylinder 3%" X 8" w/Mech Stop




MODEL

$8C /3500

rlTLE SERIAL NO. 21XXX9,.. )
PRINCE CYLINDER 3X® - 00-474-324

SECTION _
l 9B

PAGE
21




MODEL. TITLE SERIAL NO, 21X XX9 SECTION PAGE
SBC /3500 {' PRINCE CYLINDER 3X8 - 00-474-324 F;l 22

W PART NUMBER DESCRIPTION

1 00-474-331 Piston Rod 14"

2 00-474-340 Piston

3 00-474~305 Piston Rod Nut

4 00~-474-~116 Butt Clevis

5 00-474~337 Gland Assy.

6 00-474-334, Tube Assembly

7 00~474~348 Tie Rod w/Nut

8 00-474-154, Plug # 8 Steel

g 00-474-349 L.evel Seal Plug

10 00-674-341 Clevis Assembly (includes bolt+nut)

11 00-474-342 BUSHING

i3 00-474-330 Seal Kit

L4 00-474-3473 Clevis Pin

15 00-474-173 Cotter Pin

16 00-474-324, Cylinder 3" X 8" X 1"




SECTION

MODEL
SBC/ 3500

TITLE
PRINCE CYLINDER 31/2X24 - 01-140-199

9B

PAGE
23

10




[MODEL TITLE SECTION PAGI
SBC /3500 PRINCE CYLINDER 31%2X24 - 01-140-199 98 24
REFERENCE T 0aqr NUMBER DESCRIPTION
1 00-474-091 Piston Rod
2 00-474-108 Piston
3 00~-474-170 Lock Nut
4 00~474-117 Butt Clevis
5 00-474-113 Gland
6 00-474-096 Tube
7 00~-474-100 Tie Rod
8 00-474-154 S.A.E, ORB Plug
9 00-474-341 Rod Clevis Assembly REPLACES - 00-474-104
10 00-474~343 Clevis Pin REPLACES - 00-474-149
il 00-474-~173 Cotter Pin
12 00-474-158 Packing Kit
13 01-140-199 Cylinder 34" X 24"




MODEL
2600/3500

TITLE DATE:

2600/3500 HEAVY DUTY REAR JACK ASSEMBLY  Sep-97

SECTION

PAGE

)

(<]

/0
\




MODEL TITLE DATE: SECTION PAGE
3800 OPTIONS HEAVY DUTY REAR JACK ASSEMBLY Sep-97
REF, NO. PART NUMBER DESCRIPTION
CPL. 01140 765 REAR JACK ASSEMBLY COMPLETE

1 01 140 781 STAND TUBE

2 01 140 783 JACK TUBE

3 01140782 INSIDE TUBE

4 00373 035 U- BOLT 1/2"

5 01140 780 PIN

6 00 356 021 BOLT 5/8" X 4"

7 00 386 006 LOCKNUT 5/8"

8 00 383 038 HAIR PIN

9 00 366 003 LOCKNUT 1/2"




